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Test Report No. 7191 047494-3C-MEC12-NLH
dated 05 December 2012

Note: This report Is Issued subject to the Testing and Certification Regulations of the TOV SUD Group and the
General Terms and Conditions of Business of TUV SUD PSR Pte Ltd. In addtion, this report is govemed by tha
terms set out within this repoif.

PSB Singapore

SUBJECT:

Testing of "Great Wall Ulfra-Lightweight” precast panels submitted by Lian Wang Trading ~ CGboose codainy,
Pte Ltd on 09 Nov 2012, Add value.

TESTED EOR:

Lian Wang Trading Pte Ltd H
No 10 Senoko Loop :

Singapore 758148
Aftn : Mr Steven Tan

TEST METHOD:

Adopted to BS EN 772-1:2000 Methods of test for masonry units —
Part 1: Determinafion of compressive strength

DESCRIPTION OF SAMPLE:

6 pieces of "Great Wall Ultra-Lightweight” precast panels of nominal size 100 x 100 x 100 mm
were received for testing (Refer to Appendix for photograph of the test sample).

JTEST RESULTS:

Compressive Strength Test

Sample Reference 1 2 3 4 5 6

Maximum Load (N) 37975.5 | 46415.9 | 47636.0 | 36740.4 | 46933.1 35500.8

Effective Loaded Area (mm?) 7420.9 | 77161 | 7532.2 | 7602.7 | 7552.6 | 72921

Compressive Strength (N/mm?) 5.12 6.02 6.32 4.83 6.21 4.87

Average Compressive Strength 5.56
(Nfmm?) :

Standard Deviafion (N/mm?) 0.69

Coefficient of Variafion (%) 124
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Ng Lai Huat Eng Aik How
Higher Associate Engineer Engineer
Building
Mechanical Centre

TUV SUD PSB

Laboratory: Phane : +65-6885 {333 Regional Head Office:

T0v $0D PSB Pe. Ltd. Fac: +65-6776 8670 TGV $UD Asia Pacific Pte. Ltd,
No.{ Science Park Drive E-malt testing@luv-sud-psb.sg 3 Science Park Drive, #04-01/05

Co. Reg : 199002667R

Singapare 118221 WA ILv-sud- psb.sg The Fgﬁclin, Singapore 115223
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) SETSCO SERVICES PTE LTD

SETSCO 18 Teban Gardens Crascont
Singapgre 608925
Tol : (68) €686 7777
Fax: (85) 6566 7718
Wabsile: www.solsco.com
Business Reg. No. 1958002690

TEST REPORT

{This Report Is Issued subject to the terms & condilions set out Dbelow)

Your Ref: confirmation of 29043-CQ dated 12/10/2012

2/11/2012
Our Ref: CT-21752% THC Page |1 of 2
Subject ¢ Determination of Thermal Conductivity (K-value) on 100mm thick "Ultra-
lightweight" precast panel, submitted by Lian Wang Trading Pte Ltd on
12/10/2012.
Tested For ¢ Lian Wang Trading Pte Ltd

No.10 Senoko Loop
Singapore 758148

Attn : Ms Jeslyn Chan

Description of : Two (02) numbers of size: 280 x 280 X 100mm thick hollow core "Ultra-
Sample lightweight" precast panel were received on 12/10/2012 (see Pholo. 1).
Results: Thermal Properties (K-Value and R-Value)
Sample Reference S1 52
Size of test specimen {mm) 279.7 x279.6 x 99.30 279.6 x279.4 x 99.21
Weiglit of test specimen (g) 2775.0 2821.5
Density (oven-dry, gross) at test (Kg/m*) 3573 364.1
Method of Test ASTM C318:10
Date of Test 247102012 18/10/2012
Mean Temperature at test (°C) 27.8 27.8
Temperatures: cold / hot plates (°C) 32/24 32/24
Thermal Conductivity (W/m*K) 0.1702 0.1776
Average Thermal Conduetivi ty (W/m°K) 0.1739
Thermal Resistance (m°K/ W) 0.5836 I 0.5588
Average Thermal Resistance (meK/ W) 0.5712
Tan Hong Choon
CMTD (Building Systems)
Construction Technology Division
Torms & condlticns:
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SETSCO SERVICES PTE LTD

18 Teban Gardens Crescent
Sngapore 608925

Tol : (65) €586 7777

Fax (65) 6566 7718

Website: Wwavselsco.com
Busness Rep. No. 1969002690

TEST REPORT

(This Report is issued subject to the lerms & condiions sal oul bolow)
Your Ref: MQ-76252 dated 27 March 2013 Our Ref: MM-33560/TKC/1  Date: 12 April 2013
(Supplementary Report No. S$/0182/13)

Page 1 of 11

Subject i Campressive Lbad test of Lighlweight Precast Panel submitted by Lian Wang

Trading Pte Lig on 01 April 2013,
Tested For I LIAN WANG TRADING PTE LTD

“ No. 10 Senoko L.oop,

Singapore 758148

Attn: Mr. Steven Tan
Date and Place
of Test : 04 April 2013 at Setsco Laboratory
VMethod of Test : Compression Load test (See Pholograph 4 for the test set-up)

The test sample was mounted verlically in the compression test fixture. The base

of the sample was supported by two (02) 150 x 180 x 150mm concrete cube and
approximately 385mm apart. Compression load was applied gradually until
failure. The maximum load was then recorded,

Description of
Sample : Eight (08) pieces of Greatwall Ultra Lightweight Precast pane!

(Refer Photograph 1 to 3 and Appendix A) were received for testing -
Sair S B ?
éS!Nf}m _ B S .ample Reference D?Soa?d magél)ng Batch No | 0}y

(Nominal size)
Greawwall Ullra Lightweight Precas! Panel
1 B05MmM(W) x 1000mmiL) x 95.8mm(TK) Yelebera0iz = A

wilh 7 Holow section Dia.B0mm

! (Naminal size)
Greatwall Ullra Lightweight Precas! Panel
2| 605mm(w) x 1000mmiL) x 97.2mm(TK) | Seplember 2012 02 04
with 7 Hollow section Dia.60mm ‘
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Terms & conditions:
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MM-33560/TKC/M

Page 2 of 11
(Supplementary Report No. S/0182{13)
Results : Compression Load test
(Refer Table 1 and 2 attached)
Witnesses : 1) Mr. Steven Tan - Lian Wang Trading Ple Ltd
2) Mr. Jerry Qin - ST Conslruction Pte Ltd
TAN KOK CHUAN CHENG KWANG MENG
Testing Officer Manager (Mechanical Testing)

Mechanical Technalogy Divisian
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